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Standard : FCC 47 CFR Part 2, and 25

The product was received on Nov. 27, 2024 and testing was performed from Jan. 13, 2025 to Feb. 19,
2025. We, Sporton International Inc. EMC & Wireless Communications Laboratory, would like to
declare that the tested sample has been evaluated in accordance with the test procedures given in
ANSI / TIA-603-E and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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History of this test report

Report No. Version Description Issue Date

FG4N0918I 01 Initial issue of report Mar. 31, 2025

Revise appendix A

FG4N0918I 02 This report is an updated version, replacing the report Apr. 30, 2025
issued on Mar. 31, 2025.

Revise appendix B

FG4N0918I 03 This report is an updated version, replacing the report May 12, 2025
issued on Apr. 30, 2025.
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Summary of Test Result

Report
FCC Rule Description Limit Result Remark
Section
§2.1046(a)
3.1 RF Output Power 40dBW(max) PASS -
§25.204(a)
§2.1055 within 0.001 percent of the
3.2 Frequency Stability PASS -
§25.202(d) reference frequency.
3.3 §2.1049 Occupied Bandwidth - PASS -
3.4 §2.1051 Conducted Emissions Mask §25.202(f) PASS -
§25.202(f)
Conducted Spurious
3.5 §2.1051 §25.202(f) Pass -
§25.202(f) Emission
§2.1053 Field Strength of Spurious
3.6 §25.202(f) PASS -
§25.202(f) Radiation
Additional Limits on
3.7 §25.216(c)(e)(h)(i) | Emissions from Mobile Earth §25.216(c)(e)(h)(i) PASS -
Station

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR/NTN , Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be,
NFC, WPC Rx, UWB and GNSS Rx.

Antenna Type

NTN:

<Ant. 1>: ILA Antenna
<Ant. 4>: ILA Antenna

EUT Information List

S/N Performed Test ltem
Conducted Measurement
4B151FDCQO0006T
EIRP
4B161FDCQO00093 Radiated Spurious Emission
Antenna information

Band Ant 1 Ant 4

B23 2.2 -

B255 - -3.9

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

1.2 Modification of EUT

No maodifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
03CHO7-HY
Test Engineer Jesse Wang, Stan Hsieh and
Ken Wu
Temperature (C) 18.3~20.2
Relative Humidity (%) 51.5~56.7

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,Taoyuan City
333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY (TAF Code: 3786)
Test Engineer Kevin Xiao
Temperature (C) 23.5~24.7
Relative Humidity (%) 50.1~53.2
The Conducted test item subcontracted to Sporton International Inc.
Remark

Wensan Laboratory.
FCC Designation No.: TW1190 and TW3786

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 25

ANSI C63.26-2015

ANSI/TIA-603-E

FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

FCC KDB 412172 D01 Determining ERP and EIRP vO1r01

FCC KDB 414788 D01 Radiated Test Site vO1rO1

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

* & o o o
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT (open and close) and EUT antenna in three

orthogonal axis (X: flat, Y: portrait, Z: landscape), and accessory (Adapter or Earphone) and adjusting

the measurement antenna orientation, following C63.26 exploratory test procedures and find X plane

with Adapter for Band 23 and Z Plane with Adapter for Band 255 as worst plane.

Remark:

1.
2.

All the radiated test cases were performed with USB Cable 2.

During the preliminary test, both charging modes (Adapter mode and WPC Rx mode) and

standalone mode were verified. It is determined that the adaptor mode is the worst case for official

test.

2.2 Connection Diagram of Test System

120%aci60Hz

]

EUT
(USE Cable)

EUT

2.3 Support Unit used in test configuration and system

System Simulator

Item

Equipment

Brand Name |Model Name

FCC ID

Data Cable

Power Cord

1.

System Simulator

Anritsu

MT8821

N/A

N/A

Unshielded, 1.8 m
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

2.5 Frequency List of Low/Middle/High Channels

Band 23 Channel and Frequency List

Channel/Frequency(MHz) Lowest Middle Highest
Channel 25501 25600 25699
Frequency 20001 2010 2019.9

Band 255 Channel and Frequency List

Channel/Frequency(MHz) Lowest Middle Highest
Channel 261505 261674 261843
Frequency 1626.6 1643.5 1660.4
TEL: 886-3-327-3456 Page Number : 8 of 23
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3 Test Result
3.1 RF Output Power

3.1.1 Description of the Conducted Output Power Measurement

FCC Part 25.204 (a)
In bands shared coequally with terrestrial radio communication services, the equivalent isotropically
radiated power transmitted in any direction towards the horizon by an earth station, other than an
ESV, operating in frequency bands between 1 and 15 GHz, shall not exceed the following limits
except as provided for in paragraph (c) of this section:
® +40dBW in any 4 kHz band for 6 <0°
® +40+ 36 dBW in any 4 kHz band for 0° <6 <5°
Where 8 is the angle of elevation of the horizon viewed from the center of radiation of the
antenna of the earth station and measured in degrees as positive above the horizontal plane
and negative below it.

3.1.2 Test Procedures

The output power is measured by using power meter when the transmitter is operating at the
manufacturer’s rated power and modulated with signals. The maximum antenna gain of EUT for the
test range will then be added to the measured conducted power to calculate the EIRP. Since the
power meter can only measure the overall power, the measured result will be worse than the one

measured in 4 kHz RBW. The test result will be compared to the most restricted limit: +40 dBW.

3.1.3 Test Setup

Power Divider
System Simulator

Power Meter

3.1.4 Test Results

Please refer to Appendix A.
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3.2 Frequency Stability

3.2.1 Description of the Frequency Stability Measurement

FCC Part 25.202 (d) Frequency tolerance, Earth stations. The carrier frequency of each

earth station transmitter authorized in these services shall be maintained within 0.001 percent of the

reference frequency.

3.2.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v03r01 Section 9.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.2.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 Section 9.
The EUT was placed in a temperature chamber at 20£5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from the lowermost voltage to the
uppermost voltage. The range is specified by manufacturer.

4. The variation in frequency was measured for the worst case.

3.2.4 Test Setup

=

System Simulator

Thermal Chamber

3.2.5 Test Results

Please refer to Appendix A.
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3.3 Occupied Bandwidth

3.3.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The testing follows FCC KDB 971168 D01 vO3r01 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.

3.3.4 Test Setup

System Simulator

Power Divider

Spectrum Analyzer

3.3.5 Test Result

Please refer to Appendix A.

TEL: 886-3-327-3456 Page Number 1 11 of 23
FAX: 886-3-328-4978 Issue Date : May 12, 2025
Report Template No.: BU5- FGNTN Version 1.0 Report Version 1 03



ssasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

3.4 Conducted Emissions Mask

3.4.1 Description of Conducted Spurious Emission Measurement

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be
attenuated below the mean output power of the transmitter in accordance with the following
schedule:
(1) In any 4 kHz band, the center frequency of which is removed from the assigned
frequency by more than 50% up to and including 100% of the authorized bandwidth: 25
decibels;
(2) In any 4 kHz band, the center frequency of which is removed from the assigned
frequency by more than 100% up to and including 250% of the authorized bandwidth: 35
decibels;

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 971168 v03r01 D01 Section 6.1.
2. The EUT was connected to the spectrum analyzer.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The highest RF power within the transmitting frequency was measured.
Make the measurement with the spectrum analyzer's RBW = 3kHz, VBW = 10kHz, taking
the record of the worst unwanted emission with additional RBW factor offset
10log(4kHz/3kHz) = 1.25dB.
6. |If the test result in Step 5 exceed the limit, the following procedure will be used:
6.1. Make the measurement with the spectrum analyzer's RBW = 1kHz, VBW = 3kHz.
6.2. Record all measured worst frequencies.
6.3. Use the Channel Power Function of the Spectrum Analyzer.
6.4. Measure the powers of 4kHz bandwidth center the worst frequencies.

7. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)

TEL: 886-3-327-3456 Page Number 112 of 23
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3.4.4 Test Setup

Bl e Power Divider
System Simulator

'E'o ! EUT

e

Spectrum Analyzer

3.45 Test Result

Please refer to Appendix A.
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3.5 Conducted Spurious Emission

3.5.1 Description of Conducted Spurious Emission Measurement

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be
attenuated below the mean output power of the transmitter in accordance with the following
schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned
frequency by more than 250% of the authorized bandwidth: an amount equal to 43 decibels
plus 10 times Logarithm (to the base 10) of the transmitter power in watts.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The testing follows FCC KDB 971168 v03r01 D01 Section 6.1.

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector
will then be used.

6. Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz,
taking the record of the worst unwanted emission.

7. The conducted spurious emission for the whole frequency range was taken.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)

TEL: 886-3-327-3456 Page Number 1 14 of 23
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3.5.4 Test Setup

Bl e Power Divider
System Simulator

'E'o ! EUT

e

Spectrum Analyzer

3.5.5 Test Result

Please refer to Appendix A.
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3.6 Field Strength of Spurious Radiation

3.6.1 Description of Radiated Spurious Emission

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be
attenuated below the mean output power of the transmitter in accordance with the following
schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned
frequency by more than 250% of the authorized bandwidth: an amount equal to 43 decibels
plus 10 times Logarithm (to the base 10) of the transmitter power in watts

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

1. The testing follows ANSI/TIA-603-E.

2. The EUT was placed on a rotatable table with:
® 0.8 meter above ground for emissions under 1 GHz
® 1.5 meter above ground for emissions above 1 GHz

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4.  The table was rotated 360 degrees to determine the position of the highest spurious emission.

5.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

6. Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector will
then be used.

7. Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz, taking
the record of maximum spurious emission.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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3.6.4 Test Setup

For radiated emissions from 10KHz to 30MHz.

A

Im -
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

= .

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer [ Receiver

System Simulator
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For radiated emissions above 1GHz

A Spectrum Analyzer / Receiver
System Simulator

3.6.5 Test Results

Please refer to Appendix B.
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3.7 Additional Limits on Emissions from Mobile Earth Station

Additional Limits on emissions from mobile earth stations for protection of aeronautical
radionavigation-satellite service and Special requirements for ancillary terrestrial components
operating in the 1626.5-1660.5 MHz and 2000-2020 MHz bands.

3.7.1 Description of Additional Limits on Emissions from Mobile Earth Station

FCC Part 25.216 Emissions Limitations:

(c) The e.i.r.p. density of emissions from mobile earth stations placed in service after July 21, 2002
with assigned uplink frequencies between 1610 MHz and 1660.5 MHz shall not exceed -70
dBW/MHz, averaged over any 2 millisecond active transmission interval, in the band 1559-1605 MHz.
The e.i.r.p. of discrete emissions of less than 700 Hz bandwidth from such stations shall not exceed

—80 dBW, averaged over any 2 millisecond active transmission interval, in the 1559-1605 MHz band.

(e) The e.i.r.p density of emissions from mobile earth stations with assigned uplink frequencies
between 1990 MHz and 2025 MHz shall not exceed —70 dBW/MHz, averaged over any 2 millisecond
active transmission interval, in frequencies between 1559 MHz and 1610 MHz. The e.i.r.p. of discrete
emissions of less than 700 Hz bandwidth from such stations between 1559 MHz and 1605 MHz shall
not exceed —80 dBW, averaged over any 2 millisecond active transmission interval. The e.i.r.p. of
discrete emissions of less than 700 Hz bandwidth from such stations between 1605 MHz and 1610
MHz manufactured more than six months after Federal Register publication of the rule changes
adopted in FCC 03-283 shall not exceed —-80 dBW, averaged over any 2 millisecond active

transmission interval.

(h) Mobile earth stations manufactured more than six months after Federal Register publication of the
rule changes adopted in FCC 03-283 with assigned uplink frequencies in the 1626.5-1660.5 MHz
band shall suppress the power density of emissions in the 1605-1610 MHz band-segment to an
extent determined by linear interpolation from -70 dBW/MHz at 1605 MHz to -46 dBW/MHz at 1610
MHz, averaged over any 2 millisecond active transmission interval. The e.i.r.p of discrete emissions of
less than 700 Hz bandwidth from such stations shall not exceed a level determined by linear
interpolation from -80 dBW at 1605 MHz to —-56 dBW at 1610 MHz, averaged over any 2 millisecond

active transmission interval.
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(i) The e.i.r.p density of carrier-off state emissions from mobile earth stations manufactured more
than six months after Federal Register publication of the rule changes adopted in FCC 03-283 with
assigned uplink frequencies between 1 and 3 GHz shall not exceed —80 dBW/MHz in the 1559-1610

MHz band averaged over any two millisecond interval.

(i) A Root-Mean-Square detector shall be used for all power density measurements.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

For Conducted test:

1. The testing follows FCC KDB 971168 v03r01 D01 Section 6.1.

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Make the measurement with the spectrum analyzer's RBW = 1kHz for discrete emissions,
RBW = 1MHz for broadband emissions, and VBW = 3 x RBW Taking the record of maximum

spurious emission.

For Radiated test:

1. The testing follows ANSI/TIA-603-E.

2. The EUT was placed on a rotatable table with 1.5 meter above ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious
emission.

5. The height of the receiving antenna is varied between one meter and four meters to search
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1kHz for discrete emissions,
RBW = 1MHz for broadband emissions, and VBW = 3 x RBW Taking the record of maximum

spurious emission.
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3.7.4 Test Setup

For conducted test

For Radiated test, please refe

3.7.5 Test Results

For test results of conducted t

=

- -
System Simulator

Spectrum Analyzer

Power Divider

r to clause 3.6.4 of this test report.

est, please refer to Appendix A.

For test results of Radiated test, please refer to Appendix B.
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4 List of Measuring Equipment

Instrument Brand Name Model No. Serial No. |Characteristics Calg);';tion Test Date Due Date Remark
Bilog Antenna |  TESEQ o%géo?rgié%ﬁ\l 354198 03 | 30MHz-1GHz | Apr. 22, 2024 |20 1% 2085 apr. 21, 2025 (nggﬂg;iﬁ_"‘w
Double Ridge | £rg | jnggren | 3117 00075962 | 1GHz ~ 18GHz | Nov. 28, 2024 |20 1 2257 Nov. 27, 2025 030H07 1Y)
Preamplifier MITEQ  [MEo oo | 1590075 | 1GHz-18GHz | Apr. 19,2024 |\ S 1% 2180 aor. 18, 2025 (Og{gﬂg;if’:w
Preamplifier | COM-POWER| PA-103A 161241 | 10MHz~1GHz | Oct. 01, 2024 FFeeb5_118é‘22002255~ Sep. 30, 2025 (Og{gﬂg;if’:w
Preamplifier Agilent 84498 |3008A02362 | 1GHZ~26.5GHz | Mar. 23, 2024 FFeeb5_118é‘22002255~ Mar. 22, 2025 (Og{gﬂg;if’:w
Preamplifier EMEC EM18G40G | 0600789 18-40GHz | Aug. 05, 2024 FFeeb5_118é‘22002255~ Aug. 04, 2025 (Og{gﬂg;if’:\()
i‘;‘;cl;rzuer? Agilent N9030A  [MY52350276| 3Hz~44GHz | Mar. 26, 2024 FFeeb5_118é‘22002255~ Mar. 25, 2025 (Og{gﬂg;if’:\()
Fcae | QUBER: | SUCORLEX | ivasarii | SR | o 21,2004 5 14 2025 Fob. 0,205 | St
RF Cable gt SUC%ELEX 532078/126E| 30MHz~18GHz | Sep. 14, 2024 FFeeb5_118é‘22002255” Sep. 13, 2025 (0§ggig$?£Y)
RF Cable oo | SUSQLIE | mvasser2 | 18GHz~40GHz | Feb. 21, 2024 FFeeb5_118é‘22002255~ Feb. 20, 2025 (Og{gﬂg;if’:w
RF Cable gﬂﬁ'ﬂé; SUC%ZLEX 801606/2 | 9KHz ~ 40GHz | Apr. 22, 2024 FFeeb5_118é‘22002255~ Apr. 21, 2025 (Og{gﬂg;if’:\()
Controller EMEC EM1000 N/A CO”mstA”t N/A FFeeb5_118é‘22002255~ N/A (Og{gﬂg;if’:w
Controller MF MF-7802 N/A Control Tum N/A FFeeb5.118é’22002255~ N/A (O?nggig;if’g\()
Antenna Mast EMEC ~ |AMBS4500E| Na | Boresiont mast N/A FFeeb5.11sé’22002255~ N/A (O?nggig;if’:\()
Turn Table ChainTek |Chaintek 3000|  N/A | 0~360 Degree NA e | A (0§ggig$?£Y)
Software Audix E3 N/A N/A N/A FFeeb5.118é’22002255~ N/A (0§ggig$?£Y)
USB Data Logger| TECPEL TR-32 HE”éBz"’g N/A Mar. 01, 2024 FFeeb5.118é’22002255~ Feb. 28, 2025 (0§ggig$?£Y)
Signal Analyzer ggmzri‘ FSV40 101907 | 10Hz - 40GHz | Aug. 21, 2024 J,f:5.1g7"22002255~ Aug. 20, 2025 (CTO':‘g;_ﬁf(d)
Con/lrzwzjslizg;tion Anritsu MT8821C  |6272278356 LEEC'):A/DBI/LE,)AD Aug. 19, 2024 J,f:5.1g7"22002255~ Aug. 18, 2025 (CTO':‘g;_ﬁf(d)
MIMO/LTE(FDD
Base Station ggﬂ@gé CMW500 116160 T/\?\//Tliﬁxﬁl%i%%) Apr. 09, 2024 J§:5_1037"2200225; Apr. 08, 2025 (CTOrTg;-ﬁ?(O;
Volte(Audio)
DC Power Supply| GW Instek | GPE-2323 | GET861546 [0vV~64V ; 0A~6A| Jun. 05, 2024 J::5_1g7"22002255~ Jun. 05, 2025 E;Toﬁggﬁf(d)
HTuerrr;i;Ei?;aCt:L;r;rit ESPEC LHU-13 | 1012005860| -20C~85C | Dec. 10,2024 {2 1% 2925 Dec. 09, 2025 (cTo;g;ﬁ?g
amber
Coupler MVE MVE4816 | Ad00014 | 0.5-18GHz | Mar. 12,2024 [0 1% 20851 Mar. 11, 2025 (CToﬁgg_ﬁf(‘;
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5 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 6.2 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 6 GHz)
Measuring Uncertainty for a Level of 4.6 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (6 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 53 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.9 dB
Confidence of 95% (U = 2Uc(y)) ’
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Appendix A. Test Results of Conducted Test

Band 23

\Conducted Output Power (Average power) and EIRP

Band 23 SCS 3.75kHz
Test Conducted EIRP
. Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
20001 1SCO 22.50 22.51 -2.20 20.30 20.31
1SC47 22.42 22.43 -2.20 20.22 20.23
1SCO 22.36 22.49 -2.20 20.16 20.29
il 1SC47 22.37 22.32 -2.20 20.17 20.12 PASS
2019.9 1SCO 22.49 22.50 -2.20 20.29 20.30
1SC47 22.46 22.48 -2.20 20.26 20.28
Limit Power < 40dBW (Max)
Band 23 SCS 15kHz
Test Conducted EIRP
Frequency SC Size Power Ar}tenna. Power Result
(MHz) (dBm) Gain (dBi) (dBm)
BPSK | QPSK BPSK QPSK
1SCO 22.45 22.43 -2.20 20.25 20.23
1SC11 22.40 22.50 -2.20 20.20 20.30
3SCO0 - 22.42 -2.20 - 20.22
2000.1 3SC9 - 22.43 -2.20 - 20.23
6SCO - 22.14 -2.20 - 19.94
6SC6 - 22.16 -2.20 - 19.96
12SC0 - 21.40 -2.20 - 19.20
1SCO 22.33 22.44 -2.20 20.13 20.24
1SC11 22.42 22.41 -2.20 20.22 20.21
3SCO0 - 22.33 -2.20 - 20.13
2010 3SC9 - 22.45 -2.20 - 20.25 PASS
6SCO - 22.04 -2.20 - 19.84
6SC6 - 22.09 -2.20 - 19.89
12SC0 - 21.35 -2.20 - 19.15
1SCO 22.41 22.34 -2.20 20.21 20.14
1SC11 22.40 22.21 -2.20 20.20 20.01
3SCO - 22.33 -2.20 - 20.13
2019.9 3SC9 - 22.44 -2.20 - 20.24
6SCO - 22.03 -2.20 - 19.83
6SC6 - 22.02 -2.20 - 19.82
12SC0 - 21.26 -2.20 - 19.06
Limit Power < 40dBW (Max)
TEL: 886-3-327-3456 Page Number : A1-1 of 37
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Occupied Bandwidth

Mode Band 23 : 99%O0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SC0
Lowest CH 182.82
Middle CH 182.82
Highest CH 182.22
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Band 23 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

Spectrum | =)
Ref Level 30.00 dém  Offset 12.62 6 @ RBW 3K
o Att 30d8 SWT  6.7ms @ VBW 10 kHz _Mode Sweep
[@ 17k Max
M 34.74 dBm)|
2 2.000400000 GHz|
“a Oce Bw 182.817182817 kHz
— A A
1. A TN [y
0
-10
-20 -
A AANA
3 Al
90 v W
frg
40
-50
60 di
CF 2.0001 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
v 1 2.0004 GHz -34.74 dBm
1 1 2.000011289 GHz 2.06 dBm Occ Bw 182.817182817 kHz
T2 1 000194106 GHz 1.82 dBm
v
L JU Measuring... i

Middle Channel / 12SC0 / QPSK

Spectrum “vn]

Ref Level 30.00 dém  Offset 12.62 6 @ RBW 3 kHz
o Att 30d8 SWT  6.7ms @ VBW 10 kHz _Mode Sweep
@ 1Pk Max

M 35.00 dBm)
g 2.010300000 GHz|
L Oce Bw 182.817182817 kHz
10 7 A
AT R Sy
4
0 1
-10
20 -
| . 'l
30 agr AP AN W A
e i)
40
-50
60 d
CF 2.01 GHz 1001 pts Span 600.0 kHz
Marker

Type | Ref | Tre | X-value | Y-value |__Function | Function Result |

M1 1 2.0103 GHz -35.00 dBém

T1 1 2.009911289 GHz 1.95 dBm Occ Bw 182.817182817 kHz

T2 8 010094106 GHz 1.82 dBm

L L Measuring... W

" e 4

Highest Channel / 12SC0 / QPSK

Spectrum

&)

Ref Level 30.00 dim  Offset
lo Att 30dB SWT  6.7ms @ VBW 10k

Mode Sweep

[@ 1Pk Max

mMil1] 35.69 dBm|
2.019600000 GHz|

Oce Bw 182.217782218 kHz

GUAy

-30 e

A AL

Ay

o ALAR

N

CF 2.0199 GHz

1001 pts Span 600.0 kHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value |__Function__| Function Result |

T1 1
T2 1

2.0196 GHz -35.60 dBm
2.019811868 G 2.82 dBm Occ Bw
2.019994106 GHz 1.65 dBm

182.217782218 kHz

Measuring...

e )
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Page Number

1 A1-3 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Conducted Emissions Mask

B23 L CH 2000.1 MHz

SCS Modulation |SC config Measured Value| Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) |(dBm /4 kHz)| (dBm/4kHz) | (dB)

3.75 BPSK 1SCO -11.92 -10.67 - -2.27 -8.40 | Pass

3.75 BPSK 1SC47 -9.03 -7.78 - -2.39 -5.39 | Pass

3.75 QPSK 1SCO -11.90 -10.65 - -2.25 -8.40 | Pass

3.75 QPSK 1SC47 -8.54 -7.29 - -2.29 -5.00 | Pass
15 BPSK 1SCO -6.01 -4.76 - -2.20 -2.56 | Pass
15 BPSK 1SC11 -4.61 -3.36 - -2.29 -1.07 | Pass
15 QPSK 1SCO -6.10 -4.85 - -1.99 -2.86 | Pass
15 QPSK 1SC11 -4.70 -3.45 - -2.19 -1.26 | Pass
15 QPSK 3SC0 -11.59 -10.34 - -2.22 -8.12 | Pass
15 QPSK 3SC9 -7.94 -6.69 - -2.37 -4.32 | Pass
15 QPSK 6SCO0 -12.49 -11.24 - -2.73 -8.51 | Pass
15 QPSK 6SC6 -11.34 -10.09 - -2.74 -7.35 | Pass
15 QPSK 12SC0 -15.74 -14.49 - -3.53 -10.96 | Pass

B23 M CH 2010 MHz

SCS Modulation |SC config Measured Value| Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) |(dBm/4kHz)| (dBm/4kHz) | (dB)

3.75 BPSK 1SCO -12.41 -11.16 - -2.72 -8.44 | Pass

3.75 BPSK 1SC47 -9.01 -7.76 - -2.48 -5.28 | Pass

3.75 QPSK 1SCO0 -11.93 -10.68 - -2.41 -8.27 | Pass

3.75 QPSK 1SC47 -8.87 -7.62 - -2.49 -5.13 | Pass
15 BPSK 1SCO0 -5.82 -4.57 - -2.13 -2.44 | Pass
15 BPSK 1SC11 -6.13 -4.88 - -2.89 -1.99 | Pass
15 QPSK 1SCO -6.30 -5.05 - -2.87 -2.18 | Pass
15 QPSK 1SC11 -5.49 -4.24 - -2.86 -1.38 | Pass
15 QPSK 3SCo -11.22 -9.97 - -2.18 -7.79 | Pass
15 QPSK 3SC9 -7.77 -6.52 - -2.24 -4.28 | Pass
15 QPSK 6SCO -12.14 -10.89 - -2.61 -8.28 | Pass
15 QPSK 6SC6 -11.41 -10.16 - -2.64 -7.52 | Pass
15 QPSK 12SC0 -14.90 -13.65 - -3.48 -10.17 | Pass

TEL: 886-3-327-3456 Page Number : A1-4 of 37
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B23 H CH 2019.9 MHz

SCS Modulation |SC config Measured Value| Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) |(dBm /4 kHz)| (dBm/4 kHz) | (dB)

3.75 BPSK 1SCO -11.55 -10.30 - -2.21 -8.09 | Pass

3.75 BPSK 1SC47 -8.53 -7.28 - -2.12 -5.16 | Pass

3.75 QPSK 1SCO -12.75 -11.50 - -2.12 -9.38 | Pass

3.75 QPSK 1SC47 -8.01 -6.76 - -2.20 -4.56 | Pass
15 BPSK 1SCO -8.10 -6.85 - -2.00 -4.85 | Pass
15 BPSK 1SC11 -4.60 -3.35 - -2.05 -1.30 | Pass
15 QPSK 1SCO -7.83 -6.58 - -1.99 -4.59 | Pass
15 QPSK 1SC11 -4.68 -3.43 - -2.14 -1.29 | Pass
15 QPSK 3SC0 -11.65 -10.40 - -2.12 -8.28 | Pass
15 QPSK 3SC9 -7.37 -6.12 - -2.18 -3.94 | Pass
15 QPSK 6SCO -12.99 -11.74 - -2.60 -9.14 | Pass
15 QPSK 6SC6 -11.56 -10.31 - -2.58 -7.73 | Pass
15 QPSK 12SCo0 -15.86 -14.61 - -3.37 -11.24 | Pass

Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.

If the result of the Mask method with factor fails, then the Channel Power method will be used.
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Band 23 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

=

Ref Level 30.00 d&m
SGL Count 100/100
@®1Rm AvgPwr

Limit §heck

Offset 13.92 d8

Mode Sweep

20 dBm2AL

o, |
i Sl g

-60

F 4 1 /
SR e P A

T W]

—

CF 2.0001 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.73 dBm

Standard: None

Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | |__PowerAbs | PowerRel |  alimit |
1.000 MHZ |__-575.000 kHz 3.000 kHz z ~46.71 dBm 69,44

575.000 kHz | -230.000 kHz 3.000 kHz -40.51 dém 63.24d8

-230.000 kHz | -115.000 kHz 3.000 kHz -11.62 dém -34.65 dB

115.000 kHz 230.000 kHz 3.000 kHz 2.00023 GHz -39.81 dém -62.54 dB.

230000 kHz | 575,000 kHz 3.000 kHz 2.00044 GHz ~43.50 dBm 66.23 0B

575.000 kHz 1.000 MHz | 3.000 kHz 2.00086 GHz -49.95 dbm -72.68 dB

L ) Ready  WANANANND W6

N/A

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100
@®1Rm AvgPwr

Offset 13.92

de Mode Sweep

Limit §heck |
20 dBm2A
s !
10 "‘
0 de / +
A
10 \
\
i —=
30 di f \
{ |
-40 ! L T I l
i
S6id L I\ Lyl y ﬂh.ﬂ | A
el S e e T T T i "Wﬂﬂhm‘f [ ST STV T
60 { [
CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.28 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MHz |__-575.000 kHZ 3.000 kHz 2.00928 GHz ~47.16 dBm 59 34.16 d8
575.000 kHz | -230.000 kHz 3,000 kHz 2.00970 GHz -40.56 dBm 6285 d8 -27.85d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -12.41 dém -34.69 dB -9.69 db
115,000 kHz | 230000 kHz 3.000 kHz 2.01013 GHz -40.29 dBm 62.57 dB -37.57.d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.01034 GHz -42.86 dém 4515 d8 .15 dB
575.000 kHz 1.000 MH2 3.000 kHz 201076 GHz -49.28 dBm 71.56 0B 6.28 d8
( )i Ready  WANRANARY Wk

N/A

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@1°m AvgPwr

Offset 13.92 d8

Mode Sweep

Limit ¢heck
20 dBm2A

T T
/ y |

WAl

-60

50 d )uw
KR ARm o AT Wk

e

I
Tl Sy

CF 2.0199 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.78 dBm
Range Up

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

RBW | Frequency | PowerAbs | PowerRel |  aLimit
-575.000 kHz 3.000 kHz 2.01920 GHz -46.81 dBm 69.60 dB 33.81 dB
-230.000 kHz 3.000 kHz 2.01961 GHz -40.97 deém -63.75 dB -28.75 d8
-230.000 kHz -115.000 kHz 3.000 kHz 2.01978 GHz -11.55 dém -34.34 dB -9.34 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.02002 GHz -39.82 dém 62,61 dB -37.61d8
230.000 kHz 575.000 kHz 3.000 kHz 2.02023 GHz -42.41 dBm -65.20 dB -30.20 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.02064 GHz -50.05 dém -72.83 dB -37.05 d8
—
L i ] Ready NENHEND WO 4

N/A
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Band 23 SCS 3.75kHz

Lowest Channel / 1SC47 /| BPSK

Lowest Channel / 1SC47 /| BPSK-CP

Spectrum

=

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@®1Rm AvgPwr

Mode Sweep

Limit §heck
20 dBm2AL

il
o Ao Skl Tt

]
Wy

A
T e P v

CF 2.0001 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.61 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
1,000 MHz |__-575.000 kHZ 3.000 kHz 1.99949 GHz ~51.10 dBm -73.72 0B 38,10 d8
575.000 kHz | -230.000 kHz 3,000 kHz 199677 GHz -44.00 dém 66,62 dB -31.62d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.99996 Gz -40.47 dBm -63.09 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -9.03 dBm -31.64 dB -6.¢
230.000 kHz | 575,000 kHz 3.000 kHz 2.00040 GHz -39.96 dém 62,57 de -27.57d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00083 GHz -46.65 dBm -69.26 dB -33.65 d8
( ) 7 Ready  WMNMMNAND W ]

N/A

Middle Channel / 1SC47 /| BPSK

Middle Channel / 1SC47 /| BPSK-CP

Spectrum

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@®1Rm AvgPwr

Mode Sweep

Limit ¢heck
20 dBm2A

.50 di

L
Bt R Yy T ¥ R

|
¥

A
YRR ey

]

-60

CF 2.01 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.52 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit
1,000 MHz |__-575.000 kHZ 3.000 kHz 2.00024 GHz ~50.39 dém 72.91 6B 37.39d8
575.000 kHz | -230.000 kHz 3,000 kHz 2.00967 GHz -44.41 dom 66.93 d8 3193 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -40.59 dém 63.10 dB 36.10 d8
115,000 kHz | 230000 kHz 3.000 kHz 2.01012 GHz -9.01 dBm 31.53d8 -6.53d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.01030 GHz -40.42 dém $293d8 -27.93d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01073 GHz -46.85 dBm 69.37 dB -33.85 d8

( ) Ready  WANANANAS W6 ]

N/A

Highest Channel / 1SC47 /| BPSK

Highest Channel / 1SC47 / BPSK-CP

Spectrum

Ref Level 30.00 dm  Offset 13.92 d8
SGL Count 100/100
®18m AvgPwr

Mode Sweep

Limit §heck

20 dBm2A

-50 df

-60

L
A W S T T

44
TRV T

CF 2.0199 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.88 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-575.000 kHz 3.000 kHz 2.01924 GHz -50.46 dBm -73.34 0B
-230.000 kHz 3.000 kHz 2.01058 GHz -44.42 dBm 67.20dB
-230.000 kHz -115.000 kHz 3.000 kHz 2.01978 GHz -41.11 dBm -63.99 dB
115,000 kHz | 230.000 kHz 3.000 khz 2.02002 GHz -8.53 dém 31.41de
230.000 kHz 575.000 kHz 3.000 kHz 2.02020 GHz -40.56 dBm -63.44 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02062 GHz -45.95 dBm -68.83 dB -32.95 dB
—
( N Ready NENANND M8 ]

N/A
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FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

@

Ref Level 30.00 d&m
SGL Count 100/100
@®1Rm AvgPwr

Offset 13.92 d8

Mode Sweep

Limit §heck
20 dBm2AL

it

i
i A
R ST SR,

CF 2.0001 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.75 dBm
Range Low _|

Standard: None

Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Up RBW | Frequency | PowerAbs | PowerRel | aLimit
1.000 MHz 575.000 kHz 3.000 kHz 1.99938 GHz -47.59 dBm -70.34 0B 34.59 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1.99980 GHz -40.58 dBm -63.33 dB -28.33d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.99998 GHz -11.50 dBm -34.65 dB 65 di
115.000 kHz 230.000 kHz 3.000 kHz 2.00023 GHz -39.64 dém -62.39 dB. -37.39.d8
230.000 kHz 575.000 kHz 3.000 kHz 2.00044 GHz -43.50 dém -66.25 dB -31.25 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00086 GHz -50.03 dém -72.78 dB -37,03 d8

- —
( ) 7 Ready  WMNMMNAND W ]

N/A

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100
@®1Rm AvgPwr

Offset 13.92 d8

Mode Sweep

Limit §heck

20 dBm2A

Beit e rem e e

-60

ST N |

CF 2.01 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.59 dBm
Range Low Range Up |

Standard: None

Tx Bandwidth 230.000 kHz

rROW |

RBW 3.000 kHz

Frequency | PowerAbs | PowerRel | aLimit |

1,000 MHz |__-575.000 kHZ 3.000 kHz 2.00928 GHz ~47.66 dBm 70.25 0B 34.66 d8
575.000 kHz | -230.000 kHz 3,000 kHz 2.00970 GHz -40.24 dBm 62.83d8 27.83d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -11.93 dém b -9.52 dB
115,000 kHz | 230000 kHz 3.000 kHz 2.01013 GHz -40.14 dBm 62.74 dB 37.74 d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.01034 GHz -43.84 dém 66,43 db -31.43d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01077 GHz -50.21 dBm -72.80 dBé -37.21 d8

— —_

( )i Ready  WANRANARY Wk 4

N/A

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@1°m AvgPwr

Offset 13.92 d8

Mode Sweep

Limit
20 dBm2U

heck

T Ve Wt

ol o) ot

.

CF 2.0199 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask

Standard: None

Tx Power 22.88 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
=1 -575.000 kHz 3.000 kHz 2.01920 GHz -47 .61 dBm -70.48 dB 34,61 dB
-575.000 kH: -230.000 kHz 3.000 kHz 2.01961 GHz -40.54 deém -63.42 dB -28.42 d8
-230.000 kH: -115.000 kHz 3.000 kHz 2.01978 GHz -12.75 dém -35.63 dB -10.63 d@
115.000 kHz 230.000 kHz 3.000 kHz 2.02002 GHz -39.92 dém -62.80 dB -37.80 d8
230.000 kHz 575.000 kHz 3.000 kHz 2.02023 GHz -43.61 dBm -66.49 dB -31.49d8
575.000 kHz 1.000 MHz 3.000 kHz 2.02057 GHz -49.98 dém -72.85 dB -36.98 dB

—
Read
L JU cady CITTTTT 4

N/A

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 3.75kHz

Lowest Channel / 1SC47 | QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum

=

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@®1Rm AvgPwr

Mode Sweep

Limit §heck
20 dBm2AL

50 d

\ ]

i

VT T R A e

RLLLE T T

bl
S e ]

-60

CF 2.0001 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.71dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
1,000 MHz |__-575.000 kHZ 3.000 kHz 1.99934 GHz ~50.50 dBm 73.21 1
575.000 kHz | -230.000 kHz 3,000 kHz 199677 GHz -44.93 dBm 67.64d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.99996 Gz -40.67 dBm -63.39 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -8.54 dBm 31.25 dB
230.000 kHz | 575,000 kHz 3.000 kHz 2.00040 GHz -40.14 dém 62.85d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00083 GHz -46.92 dbm -69.64 4B
( ) 7 Ready  WMNMMNAND W ]

N/A

Middle Channel / 1SC47 /| QPSK

Middle Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@®1Rm AvgPwr

Mode Sweep

Limit ¢heck
20 dBm2A

L
I

|

wowem—

50 di
Lreiesnacomst

A e

/)
R

A
T W e

-60

CF 2.01 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.51 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MHz |__-575.000 kHZ 3.000 kHz 2.00024 GHz ~50.76 dBm 73.26 0B 37.76 d8
575.000 kHz | -230.000 kHz 3,000 kHz 2.00966 GHz 43,84 dBm 66,35 dB 313548
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -40.25 dém -62.76 dB. -37.76 d8
115,000 kHz | 230000 kHz 3.000 kHz 2.01012 GHz -8.87 dBm 31388 -6.38 dB
230.000 kHz | 575,000 kHz 3.000 kHz 2.01030 GHz -39.65 dém $2.15d8 -27.15d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01073 GHz -46.56 dBm 69.07 dB -33.56 d8

( ) Ready  WANANANAS W6 ]

N/A

Highest Channel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.92 d8

Mode Sweep

®18m AvgPwr

Limit ¢hecl
20 dBm2U

K

T e T Ty ST T T o

S~ |

CF 2.0199 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.80 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-575.000 kHz 3.000 kHz 2.01916 GHz -50.16 dBm -72.96 0B
-230.000 kHz 3.000 kHz 2.01957 GHz 42,98 dBm 65.78 dB
-230.000 kHz -115.000 kHz 3.000 kHz 2.01978 GHz -62.38 dB
115,000 kHz | 230.000 kHz 3.000 khz 2.02002 GHz -30.81d8
230.000 kHz 575.000 kHz 3.000 kHz 2.02020 GHz 62,19 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02062 GHz -68.57 dB
—
L JU CITTTTT 4

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum o
Ref Level 30.00 d8m  Offset 13.92 d8 Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit §heck ‘
20 dBm2AL
10
0
-10 - == =
20
30
o ] N/A
50 A _n‘t( ‘ 5
L0 dBp i e S S S
60
CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.79 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
1.000 MHz |__-575.000 kHZ 3.000 kHz 1.99936 GHz ~48.00 dBm 70.79 6B 35.00 d8
575.000 kHz | -230.000 kHz 3,000 kHz 1 -42.29 dém -65.08 d& -30.08 d8
-230.000 kHz | -115.000 kHz 3.000 kHz : 01 dém -26.81d8 381 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00023 GHz -42.04 dBm -64.83 dB -39.83d8
230.000 kHz | 575.000 kHz 3.000 kHz 2.00044 GHz -45.06 dém 67.85d8 32,85 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00080 GHz -50.48 dbm -73.27 4B -37.48 dB
( ) T Ready  WANANANAD W6 ]

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 13.92 d8 Mode Sweep
SGL Count 100/100
@1°m AvgPwr

&

Limit gheck ‘
20 dBm2AL
A
3 1
10 it
0 i lﬁ
' T
-2 +
* Tt
30 | ‘
b
f A
-40 W ‘hhr‘
: YA a N/ A
A = A A
S8 gt ey il E TS
60
CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.87 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
1.000 MHz 575.000 kHz 3.000 kHz 2.00928 GHz ~48.53 dBém 40 35.53 dB
575.000 kHz | -230.000 kHz 3,000 kHz 2.00071 GHz -41.90 dém 64.77d8 77d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -5.82 dBm -28.69 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.01013 GHz -42.35 dBm -65.21 dB
230.000 kHz | 575.000 kHz 3.000 kHz 2.01035 GHz -45.56 dém 68.43d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01076 GHz -50.50 dm -73.36 d -37.50 d8
- —
[ )i T Ready  WMNARANAD W8 p]

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

%

Spectrum o
Ref Level 30.00 d8m  Offset 13.92 d8 Mode Sweep
SGL Count 95/100
@1Rm AvgPwr
Limit §heck
20 dBm2U
0 =
-10 d -
20 A
30 / I “'l -
LTl
-40
o LT N/A
50 A s Yl e A 5
ROGEY w i LI e T vy
60
CF 2.0199 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.00 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | RangeuUp | RBW. |___Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz | -575.000 kHz 3.000 kHZ 2.01920 GHz ~48.35 dém 7135 68 35.35d8
575.000 kHz | -230.000 kHz 3.000 kHz 2.01961 Gi -41.687 dBm 6487 d 87 d8
-230.000 kH: -115.000 kHz 3.000 kHz 2.01978 GHz -8.10 dbm -31.10 d& -6.10 d
115,000 kH. 230.000 kHz 3.000 kHz 2.02003 GHz -42.10 dém 65.09 de -40.09 d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.02024 GHz -45.26 dém £8.26 dB -33.26 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02066 GHz -50.70 dBm 73.70 db -37.70 dB
—
)i Measuring... NN e /

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 1SC11 /| BPSK

Lowest Channel / 1SC11 / BPSK-CP

Spectrum o
Ref Level 30.00 d8m  Offset 13.92 d8 Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck
20 dBm2AL
\
i
10
1l
0 il
Il
-10 - I‘y ——
p= g
r 1
30 i t
1 N
-40 ﬂ‘ Pl |
i >
= A AV B O Y 2
AR P T T Qs i T v
60
CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.71 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
1.000 MHz |__-575.000 kHZ 3.000 kHz 1.99940 GHz ~50.96 dBm 73.67 0B 37.96 d8
575.000 kHz | -230.000 kHz 3,000 kHz 1.99676 GHz -45.73 dém -68.44 dB
-230.000 kHz | -115.000 kHz 3.000 kHz 99998 GHz -42.24 dBm -64.95 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -4.61 dBm -27.32dB
230.000 kHz | 575.000 kHz 3.000 kHz 2.00040 GHz -42.12 dém 648208
575.000 kHz 1.000 MHz 3.000 kHz 2.00082 GHz -47.59 dbm -70.29 dB
( ) Ready  WANAMANND W6 ]

N/A

Middle Channel / 1SC11 / BPSK

Middle Channel / 1SC11 / BPSK — CP

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100

Offset 13.92 d8

Mode Sweep

@1°m AvgPwr

Limit §hec
20 dBm2AL

K

in
—

g o

Mz e,

p——————

P

CF 2.01 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask

Standard: None

Tx Power 22.11 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1.000 MHZ |__-575.000 kHz 3.000 kHz 2.00923 Ghz ~51.67 dBm 73.78 0B 38,67 d8
575.000 kHz | -230.000 kHz 3.000 kHz 2.00966 GHz -47.17 dem -60.28 6B 3428 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00987 Gz -43.49 dBm -65.60 dB -40.60 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.01012 GHz -28.24 dB. 3.24d8
230.000 kHz | 575.000 kHz 3.000 kHz 2.01030 GHz 64.48 0B -20.48 dB
575.000 kHz 1.000 MHz | 3.000 kHz 201072 GHz -47.63 dBm -59.94 G 4.63 d8
[ )i T Ready  WNNNRNNRD i

N/A

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.92 d8

Mode Sweep

@ 1Rm AvgPwr

20 dBm2U

Limit §heck

CF 2.0199 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
% Power 22.95 dBm

Standard: None

Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | RangeuUp | |___Frequency | PowerAbs | PowerRel |  aALimit
-1.000 MHz | -575.000 kHz 2.01915 GHz -50.52 dém 73.47 GB
-575.000 kH: -230.000 kHz iz 2.01057 GHz -45.89 dBm -68.84 dB
-230.000 kH: -115.000 kHz 3.000 kHz 2.01976 GHz -42.16 dém 65.13 di
115.000 kHz | 230000 kHz 3.000 kHz 2.02002 GHz -4.60 dBm 27.55d8
230.000 kHz | 575,000 kHz 3.000k 2.02020 GHz -42.05 dém -65.00 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02061 GHz -47.77 dBm 70.72 dB

—
( )i Ready  WANMANANS Wk /

%

N/A

TEL: 886-3-

327-3456

FAX: 886-3-328-4978
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swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

&

Ref Level 30.00 dém  Offset 13.92 d8 Mode Sweep
SGL Count 100/100
®17m AvgPwr

D

Limit §heck ‘
20 dBm2U
. i
10 ‘f i
b
0 == -
9 : ! i
20 i it
[ |
30
T i
5 i i,
B T T /
"
—1— - N/A
it S S " A ST
60
CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.00 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
1.000 MHz 575.000 kHz 3.000 kHz 1.99938 GHz ~48.68 dBm 71.68 dB 35.69 dB
575.000 kHz | -230.000 kHz 3,000 kHz 1 -43.14 dém -66.15dB -31.15d8
-230.000 kHz | -115.000 kHz 3.000 kHz : -6.10 dBm -29.11d8 -4.11dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00023 GHz ~42.46 dBm -65.46 dB. -40.46 d8
230.000 kHz | 575.000 kHz 3.000 kHz 2.00044 GHz -34.82 dém 67.82d8 32,82 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00080 GHz -50.43 dém 73.44 d& -37.43 dB
[ )i Ready  WANRANARD WA

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

&

Ref Level 30.00 dem  Offset 13.92 d8
SGL Count 100/100
@1°m AvgPwr

Mode Sweep

Limit gheck ‘
20 dBm2AL
® f
1 T G
1
0
=T
10 “ -f
I i
20 i
r A
30
i
-40
- o N/A
S0 BN o v T T =
60
CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.13 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
1,000 MHz | -575.000 kHZ 3.000 kHz 2.00928 GHz ~49.20 dBm 71.33 6B 36.20 8
575.000 kHz | -230.000 kHz 3,000 kHz 2.00071 GHz -43.42 dém -65.55 dB
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00968 GHz -6.30 dBm -28.43d8
115.000 kHz 230.000 kHz 3.000 kHz 2.01014 GHz -43.08 dBm -65.21 dB -4
230.000 kHz | 575.000 kHz 3.000 kHz 2.01035 GHz -46.10 dém 68.32d8 -33.32d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01058 GHz -50.56 dbm -72.69 dB -37.56 d8
— —
( ) 1 Ready  WAMANANAD W |

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

%

Limit §heck PAS |
20 dBm2U
fl
- S
[
o i
[
-
-30 di + +
i i W‘M
a4 f /
ol ™ A
A e e WMol o N
530 BBt e e
-60
CF 2.0199 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.01 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | RangeuUp | |___Frequency | PowerAbs | PowerRel |  aALimit
-1.000 MHz | -575.000 kHz 2.01920 G -48.52 dem 7152 d&
575.000 kHz | -230.000 kHz 2.01961 Gi -42.56 dBm 65.57 dB
-230.000 kHz | -115.000 kHz 2.01978 GHz -7.83 dbm -30.84 dB
115,000 kH. 230.000 kHz 2.02003 GHz -42.36 dém 6537 db
230.000 kHz | 575,000 kHz 2.02024 GHz -45.20 dém £8.21d8
575.000 kHz 1.000 MHz 2.02066 GHz -49.96 dBm 72.99 db
—
L 1N Ready TN 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 1SC11 /| QPSK

Lowest Channel / 1SC11 / QPSK - CP

Spectrum

(=)

Ref Level 30.00 dém  Offset 13.92 d8
SGL Count 100/100
®17m AvgPwr

Mode Sweep

Limit ¢heck
20 dBm2AL
f
3 |
10
I
0 H
L= Iy
20 : ‘] J
I’ If )
30 F] "]
M i
40 V‘ fl ‘hw
NV A
50 di 2, Lo "(‘m.u \
50 den A ~y i ]
-60
CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.81 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
1.000 MHz |__-575.000 kHZ 3.000 kHz 1.99934 ~50.53 dBm 73.34 0B 37.53d8
575.000 kHz | -230.000 kHz 3,000 kHz 1 -45.90 dem -68.72d8 33.72d8
-230.000 kHz | -115.000 kHz 3.000 kHz : -42.84 dBm -65.65 dB -40.65 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -4.70 dBm -27.51dB -2.51 d8
230.000 kHz | 575.000 kHz 3.000 kHz 2.00040 GHz -41.65 dém 64.66 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.00082 GHz -47.62 dbm -70.43 dB
( ) Ready  WANAMANND W6 ]

N/A

Middle Channel / 1SC11 / QPSK

Middle Channel / 1SC11 / QPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 13.92 d8
SGL Count 100/100
@1°m AvgPwr

Mode Sweep

Limit gheck ‘
20 dBm2AL
10
0 e —
-10
20
30
o N
40 ol
N e W ‘«r,‘w'\
S0 d . B b A
syt i § L T T e P
60
CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.14 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs PowerRel |  ALimit |
1,000 MHz | -575.000 kHZ 3.000 kHz 2.00939 GHz -51.21 dém 73.35 0B 38,2108
575.000 kHz | -230.000 kHz 3,000 kHz 2.00966 GHz -47.03 dém 69.17d8 34,17 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00987 Gz -43.46 dBm -65.60 dB -40.60 dB
115.000 kHz 230.000 kHz 3.000 kHz 2.01012 GHz -5.49 dBm -27.63 dB 2,63 d8
230.000 kHz | 575.000 kHz 3.000 kHz 2.01030 GHz -42.64 dém 64.78 B 78 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01073 GHz -48.05 dém -70.13 dB 5.05 db
[ )i T Ready  WNNNRNNRD ]

N/A

Highest Channel / 1SC11 / QPSK

Highest Channel / 1SC11 / QPSK - CP

Spectrum

Ref Level 30.00 d8m  Offset 13.92 d8
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

Limit ¢heck PABS
20 dBm2U

= A ¥ i, A M

o - Y =

T,

CF 2.0199 GHz 1334 pts Span

2.0 MHz

Spectrum Emission Mask Standard: None
x Power 22.86 dBm Tx Bandwidth 230.000 kHz
Range Low | RangeuUp |

RBW 3.000 kHz
Frequency | PowerAbs | PowerRel |  aLimit |

-1.000 MH2 -575.000 kHz 2.01923 GHz -50.71 dém -73.57 dB
-575.000 kH: -230.000 kHz iz 2.01957 GHz -46.00 deém -68.86 dB
-230.000 kH: -115.000 kHz 3.000 kHz 2.01978 GHz -42.44 dém -65.30 d@
115.000 kHz 230.000 kHz 3.000 kHz 2.02002 GHz -4.68 dBm -27.54 dB
230.000 kHz 575.000 kHz 3,000 k 2.02013 GHz -41.97 dBm -64.83 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02061 GHz -48.01 dBm 70.87 dB

—
( )i Ready  WANMANANS Wk 4

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 3SC0 / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum o

Ref Level 30.00 d8m  Offset 16.93 d8 Mode Sweep
SGL Count lU{]/lDD
@ 1°m AvgPwr

@1Rm AvgPwr

Spectrum o

Ref Level 30.00 dam
SGL Count 100/100

Offset 16.93 d8 Mode Sweep

Limit gheck PABS 1 Limit gheck PABS |
20 dBm2AL 20 dBm240 ‘
104d 4 104d £
i fij== q! 4‘1 i ’ = KH l1l“' 1]
-10 — + t -10 — T
20 J,‘ 20 i
-30 ‘.l 30d 1
o o

-40 - -40 =

M«w“ _,./"’“'“
.50.di 50 st TSR Y

¥ 3 G e re— s R e e hesfonges ]

60 -60
CF 2.0001 GHz 1334 pts Span 2.0 MHz CF 2.0001 GHz 1334 pts Span 2.0 MHz

[Spectrum Emission Mask Standard: None
Tx Poy

fSpectrum Emission Mask

Standard: None

wer 22.78 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.63 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RBW Frequenc Power Abs Power Rel ALimit Range Low | Range Up | RBW | Frequency Power Abs Power Rel ALimit
00 MH2 3.000 kHz 19 dBm 2 d8 -1.000 MHz 575,000 kHz 3.000 kHz 199944 GHz -49.68 dBm -72.52 0B -36.88 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.99983 GHz -41.75 dBm -575.000 kHz -230.000 kHz 3.000 kHz 1.99986 GHz -44.78 dBm -67.42 dB -32.42d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.99998 GHz -11.56 dém -230.000 kHz -115.000 kHz 3.000 kHz 1.99998 GHz -42.66 dBm -65.29 dB -40.29 d8
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz ~41.09 dBm 115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -7.94 dem -30.57 dB 557 d8
230.000 kHz 575.000 kHz 3.000 kHz 2.0003S GHz -45.24 dém 230.000 kHz 575.000 kHz 3.000 kHz 2.00033 GHz -38.68 dém -61.32 dB -26.32 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00068 GHz -46.30 dBm -72.08 dB 575.000 kHz 1.000 MHz 3.000 kHz 2.00081 GHz -47.91 dBm -70.54 dé -34.91 d8
™ P —
[ ) Ready  WHNRNNNND W6 7 L JU Ready  WNNNNNNND ]

Middle Channel / 3SC0 / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum o

Ref Level 30.00 d8m  Offset 16.93 d8 Mode Sweep
SGL Count 100/100
@ 1°m AvgPwr

@®1Rm AvgPwr

Spectrum o

Ref Level 30.00 dsm
SGL Count 100/100

Offset 16.93 d8 Mode Sweep

Limit ¢heck Limit gheck PABS |
20 dBm2AL 20 dBm200
10 di 10 di
0 0
-10 -10
20 20
~30 di 30 d
-40 -40
i . s b ™, " -
-60 -60
CF 2.01 GHz 1334 pts Span 2.0 MHz CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.82 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.76 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs PowerRel |  alimit |
000 MHz |__-575.000 kHz 3.000 kHz 2.00930 GHz 6,86 dBm 7008 .88 08 -1.000 MHZ |__-575.000 kHZ 3.000 Kz 2.00942 GHZ ~49.40 dBm -72.16 0B -36.40 08
575.000 kHz | -230.000 kHz 3.000 kHz 2.00976 GHz 4101 dam 6472d8 -29.72d8 575.000 kHz | -230.000 kHz 3.000 kHz 2.00876 GHz -46.05 dam 68.81d8 3381d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -11.22 dém -34.04 dB 04 db -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -42.41 dbm 65.18 dB
115.000 kHz | 230,000 kHz 3.000 kHz 2.01012 GHz -41.40 dBm 64.220B -39.22d8 115000 kHz | 230000 kHz 3.000 kHz 2.01012 GHz -7.77 dBm -30.53 0B
230.000 kHz | 575,000 kHz 3.000 kHz 2.01023 GHz -45.86 dém 48.67 db -33.67 d8 230.000 kHz | 575,000 kHz 3.000 kHz 2.01024 GHz -39.49 dém $2.26 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.01058 GHz -47.81 dém -70.63 4B -34.91d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01069 GHz -47.70 dBm -70.46 dB
-—p P ——
[ N Ready  WHNRNNNND W6 7 L JU Ready  WNNNNNNND

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum -

Ref Level 30.00 dgm  Offset 16.93 d& Mode Sweep
SGL Count 100/100

Spectrum v

Ref Level 30.00 dém
SGL Count 100/100

Offset 16.93 d& Mode Sweep

®1Rm AvgPwr ®18m AvgPwr
Limit ¢heck Limit gheck PABS I
20 dBm2A 20 dBA2AM
a0 10 4
[]
0 o — '{I ‘Lﬁﬁ
-10 . — -10 - . }[ i = —
-20 -20 Avjh“
.30 d .30d 1
i
-40 -40 /M w
d Dt
|aR.Bm 4 AN e T 50,0 o
-60 -60
CF 2.0199 GHz 1334 pts Span 2.0 MHz CF 2.0199 GHz 1334 pts Span 2.0 MHz
ISpectrum Emission Mask Standard: None ISpectrum Emission Mask Standard: None
% Power 22.87 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.82 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit | Range Low | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MH2 -575.000 kHz 3.000 kHz 2.01925 GHz -47.71 dém -70.59 dB -1.000 MHz -575.000 kHz 3.000 kHz 2.01932 GHz -50.27 dém -73.10 dB -37.27 d8
-575.000 kHz -230.000 kHz 3.000 kHz 2.01963 GHz -41.35 deém -575.000 kHz -230.000 kHz 3.000 kHz 2.01967 GHz -46.30 dém -69.13 dB -34.13d8
-230.000 kHz -115.000 kHz 3.000 kHz 2.01978 GHz -11.65 dém = -230.000 kHz -115.000 kHz 3.000 kHz 2.01978 GHz -42.04 dBm -64.87 dB -39.87 dé
115.000 kHz 230.000 kHz 3.000 kHz 2.02003 GHz -41.01 dém -38.88 d8 115.000 kHz 230.000 kHz 3.000 kHz 2,02002 GHz -7.37 dBm -30.19 dB 5,19 d8
230.000 kHz 575.000 kHz 3.000 kHz 2.02014 GHz -44.98 dém -32.85 dB 230.000 kHz 575,000 kHz 3.000 kHz 202014 GHz -39.70 dém -62.53 dB -27.53 dB
575.000 kHz 1.000 MHz 3.000 kHz 2.02048 GHz -48.52 dBm -35.52 dB 575.000 kHz 1.000 MHz 3.000 kHz 2.02059 GHz -47.93 dBm 70.75 dB 34.93 d8
e
[ )i Ready ) )i Ready  WNNRRANAD W8 y)

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 23 SCS 15kHz
Lowest Channel / 6SC0 / QPSK Lowest Channel / 6SC6 / QPSK

Spectrum o Spectrum o
Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
®17m AvgPwr @ 17m AvgPwr
Limit gheck PABS ‘ Limit gheck PABS |
20 dBm2AL 20 dBm240 ‘
10 di 10 di
h“*\‘ ‘
0 T [] T .
= [ by
-10 T [ et —— k'
o L i
20 y % 20 1
-30 " N 30d "\«\
o
40 -40
T B
P ooy " . -
60 -60
CF 2.0001 GHz 1334 pts Span 2.0 MHz CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.26 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
00 MHZ 3.000 kHz 1.99943 GHz dBm 1308 5 d8 -1.000 MHZ |__-575.000 kHZ 3.000 Kz 1.99950 GHz ~48.34 dBm -70.59 6B -35.34 48
575.000 kHz | -230.000 kHz 3.000 kHz 1.99986 GHz -36.62 dém 58.90d8 575.000 kHz | -230.000 kHz 3.000 kHz 1.99986 GHz 43,50 dBm 65.76 dB -30.76 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 Gz -12.49 dém -34.76 dB -230.000 kHz | -115.000 kHz 3.000 kiHz 1.99998 GHz -33.65 dBm 55.91dB -3091d8
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -34.79 dém -57.06 dB. 115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -11.34 dém -33.60 dB -8.60 d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.00034 GHz -41.34 dém $3.62d8 230.000 kHz | 575,000 kHz 3.000 kHz 2.00034 GHz -36.51 dém 58.77d8 23.77d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00071 GHz -47.04 dBm -69.32 dB -34.04 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00072 GHz -46.76 dBm -69.02 dB -33.76 d8
— —_— —_—
[ ) S Ready  NNENNNNND W8 7 L JU 1 Ready  WNNNNNNAN ]

Middle Channel / 6SC0 / QPSK Middle Channel / 6SC6 / QPSK

Spectrum o Spectrum o
Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1°m AvgPwr @ 17m AvgPwr
Limit qheck 3 Limit §heck PAES |
20 dBm2AL 20 dBm200
10 di 10 di
0 0
-10 ‘ -10
20 20
~30 di 30 d
40 ,{"’ -40
mmf" oo FA S0,
- g
60 -60
CF 2.01 GHz 1334 pts Span 2.0 MHz CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.39 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.36 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs PowerRel |  aLimit
000 MHz |__-575.000 kHz 3.000 kHz 2.00930 GHz 6.42 dBm 0.81 6B 4208 -1.000 MHZ |__-575.000 kHZ 3.000 Kz 2.00940 GHZ ~48.41 dBm -70.77 6B -35.4108
575.000 kHz | -230.000 kHz 3.000 kHz 2.00977 GHz -35.96 dém 58.34d8 -2334d8 575.000 kHz | -230.000 kHz 3.000 kHz 2.00873 GHz -44.50 dBm 66,86 dB -31.86 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -12.14 dém -3453dB 53 db -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -33.07 dém 55.43 db -30.43 dB
115.000 kHz | 230,000 kHz 3.000 kHz 2.01012 GHz -33.20 dBm 55.67 0B -30.67 d8 115000 kHz | 230000 kHz 3.000 kHz 2.01012 GHz -11.41 d8m 33.77.08 -8.77 d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.01024 GHz -41.62 dém $4.01d8 -20.01 d8 230.000 kHz | 575,000 kHz 3.000 kHz 2.01024 GHz 3483 dém 57.19d8 22.19d8
575.000 kHz 1.000 MHz 3.000 kHz 2.01060 GHz -47.62 dbm -70.00 d& -34.62 dB 575.000 kHz 1.000 MHz 3.000 kHz 2.01060 GHz -47.04 dBm -69.40 dB -34.04 dB
g P —— NPyt
[ )i ] Ready [TTITTTIT ] 4 L JU ] Ready /

Highest Channel / 6SC0 / QPSK Highest Channel / 6SC6 / QPSK

Spectrum v Spectrum v
Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep Ref Level 30.00 d8m  Offset 20.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1Rm AvgPwr ®1Rm AvgPwr
Limit §heck PABS ‘ Limit gheck
20 dBm2A 20 dBA2AM
10 7 10 i
0 {I o
-10d | )‘\ l‘vﬂ -10 i
[ |
20 ¥ 20
LS
f,
204 7 % 30 d
-40 i i -40 L
g ot iy
& B ey
-60 -60
CF 2.0199 GHz 1334 pts Span 2.0 MHz CF 2.0199 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.40 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.42 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  aLimit Range Low | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHZ |__-575.000 kHz 3.000 khz 2.01923 Ghz ~47.79 dBm -70.19 6B -1.000 MHZ |__-575.000 kRZ 3.000 iz 2.01932 Gz ~48.00 dBm 70.43 0B
575.000 kHz | -230.000 kHz 3.000 kHz 2.01966 GHz -35.98 dBm 575.000 kHz | -230.000 kHz 3.000 kHz 2.01965 GHz -43.55 dBm 65.98 dB
-230.000 kHz | -115.000 kHz 3.000 kHz 201578 GHz -12.99 dém -230.000 kHz | -115.000 kHz 3.000 kHz 2.01578 GHz -34.22 dém -56.65 dB.
115,000 kHz | 230.000 kHz 3.000 khz 202002 GHz -35.43 dem 115,000 kHz | 230000 kHz 3.000 kHz 2.02002 GHz -11.56 dBm 33.98 08
230.000 kHz 575.000 kHz 3.000 kHz 2.02013 GHz -42.38 dém 230.000 kHz 575,000 kHz 3.000 kHz 202014 GHz -35.63 dém -58.06 dB
575,000 kHz 1.000 MHz 3.000 kHz 2.02049 GHz 47,66 dBm 575,000 kHz 1.000 MHz 3.000 kHz 2.02049 GHz -36.15 dBm 58.61 db
e
[ )i Ready ) [ )i T Ready  WMMMARNND W8 y)

TEL: 886-3-327-3456 Page Number : A1-15 of 37
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum o

Ref Level 30.00 d8m  Offset 23,13 d8 Mode Sweep
SGL Count 100/100
@ 1°m AvgPwr

Limit gheck ‘
20 dBm2AL
10 i
o [
1
“ m—) \
. 1A '
20 t
y 1
- LT
40 i Bem W "
. T A
60
CF 2.0001 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: Nane
Tx Power 21.47 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up RBW | Frequency | PowerAbs | PowerRel | aLimit
1.000 MHz |__-575.000 kHZ 3.000 kHz 1.99952 GHz ~45.68 dBm 67.35 0B 32,88 d8
575.000 kHz | -230.000 kHz 3,000 kHz 1.99986 GHz -30.38 dém 51.85d8 -16.85 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 Gz -17.46 dém -38.93 dB -13.93d8
115.000 kHz 230.000 kHz 3.000 kHz 2.00022 GHz -15.74 dBm -37.21dB -12.21 d8
230.000 kHz | 575,000 kHz 3.000 kHz 2.00034 GHz -31.20 dém 52.67de -17.67d8
575.000 kHz 1.000 MHz 3.000 kHz 2.00072 GHz -45.18 dbm -66.64 4B 2.18 d8
( ) Ready [T 4

Middle Channel / 12SC0 / QPSK

N/A

Spectrum o
Ref Level 30.00 d8m  Offset 23.13 d8 Mode Sweep
SGL Count 100/100
@1°m AvgPwr
Limit gheck ‘
20 dBm2AL
10 d i
o e ]
-10 fl‘
20 A
f
-30 f' e o,
-40 ,Wv”“ e
7 pagiimptit | ""“wwy»m‘mw
60
CF 2.01 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 21.51 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
1,000 MHz | -575.000 kHZ 3.000 kHz 2.00937 GHz ~45.68 dBm §7.40 0B
575.000 kHz | -230.000 kHz 3,000 kHz 2.00976 GHz -31.58 dém 53.00d8
-230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -16.90 dém -38.41dB
115.000 kHz 230.000 kHz 3.000 kHz 2.01012 GHz -14.90 dém -36.42 dB.
230.000 kHz | 575,000 kHz 3.000 kHz 2.01024 GHz -30.46 dém 519748
575.000 kHz 1.000 MHz 3.000 kHz 2.01060 GHz -45.29 dbm -66.90 dB
( ) T Ready  WNNNANAND 4

Highest Channel / 12SC0 / QPSK

N/A

Spectrum
Ref Level 30.00 d8m  Offset 23.13 d8 Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit §heck PABS ‘
20 dBm2A
M s
o Al
-10 d — - ”F -
20 4
!
30d T
i Py,
-40 o
v '
A oW At
-60
CF 2.0199 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Power 21.62 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Up | RBW. |___Frequency | PowerAbs | PowerRel |  aLimit
-575.000 kHz 3.000 kHz 2.01930 GHz ~44.92 dem 66.54 0B -31.92d8
-230.000 kHz 3.000 kHz 2.01963 GHz -32.21 dBm -53.83 dB -18.83 d8
~115.000 kHz 3.000 kHz 201578 GHz -17.49 dém -39.11d8 -14.1148
230.000 kHz 3.000 khz 202002 GHz -15.86 dm 37.49d8 -12.49d8
230.000 kHz 575.000 kHz 3,000 kHz 2.02016 GHz -31.20 dém -52.82 dB -17.82 d8
575.000 kHz 1.000 MHz 3.000 kHz 2.02050 GHz -44.52 dBm -66.54 dB -31.92 dB

Ready

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

es FCC RADIO TEST REPORT

Report No. : FG4N0918I

Conducted Spurious Emission

Band 23 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Spectrum
Ref Level 20.00 dém  Offset 12.92 d8 Mode Sweep

SGL Count 30/30
@1 Max
Limit ¢heck
Line _§PURIOUS_) INE_ABS
10 df
od
-10
| SeuRIoL
20
-30 di
40 m‘
i A, A v ‘v v‘
ot Wt
50
-60
70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | Frequency | PoweraAbs | ALimit |
30.000 MH2 2.000 GHz 100.000 kHz 1.09857 GHz -29.24 dBm -16.24dB
2.001 GHz 18.000 GHz 100.000 kHz 2.00145 2 -31.39 dém
L J ) Ready  WNNNNNNN 4

Middle Channel / 1SC0 / QPSK

Spectrum
Ref Level 20.00 dém  Offset 12.92 d8 Mode Sweep
SGL Count 30/30
(@1 Max

Limit heck
_Line _§PURIOUS_} INE_ABS:
0 d
-10
[ 20
-30d

-60 di

-70

Start 30.0 MHz 11002 pts Stop 18.0 GHz
Rangelow | Rangeup | RBW. | Frequency | Powerabs |
30.000 MHz 2.009 GHz 100.000 kHz 2.00846 GHz -20.12 dBm
2.011 GHz 18.000 GHz 100.000 kHz 2.01135 GHz -29.44 dBm
L )i ] Ready [CCTTTTTT

Highest Channel / 1SC0 / QPSK

Spectrum
Ref Level 20.00 d8m Offset 12.92 d8 Mode Sweep
SGL Count 30/30
@1 Max

Limit ¢heck
Line _§PURIOUS_|INE_ABS

US_LTNE_ABS_

;?‘- - i
80 d
-60 di
-70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  avimit |
30.000 MHz 2.019 GHz 100.000 kHz 2.01836 GHz -28.56 dBm -15.56 dB
2.020 GHz 18.000 GHz 100.000 kHz 2.02125 GHz -30.65 dBm -17.65 dB
— —
Read: A
cady  WANRNRNRD Wl 7

L L J

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number

1 A1-17 of 37



ssanroncas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Emission limits for protection of aeronautical service

Band 23
Carrier off
Spectrum :E
Ref Level -10.00 dsm__ Offset 12.92 d8 Mode Sweep
| CE
L T AFS
L 5_)INE_ABS
20
30 d
40 dBm
BURIOUS. [TNE_ABS
60
Z0.dem—1 o= o s e — = = o
60
-90 dém——t
-100 dér
Start 1.559 GHz 105 pts. Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.550 GHz 1.610 GH: 1.000 MRz 1.56093 GHz 71,65 dBm -21.65 d&
] Measuring.. @RARSRAND ; 4
TEL: 886-3-327-3456 Page Number : A1-18 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B23 L CH 2000.1MHz Broadband

Measured Measured
(Is(ﬁf) Modulation | SC Setting Co\r}glﬂ(:ec’ (Gd%':; 5:;2 ( dBrI_r:m;I[Hz) A(Iaig)it Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -51.91 -2.2 -54.11 -40 -14.11 Pass
3.75 BPSK 1SC47 -51.84 2.2 -54.04 -40 -14.04 Pass
3.75 QPSK 1SCO -51.95 -2.2 -54.15 -40 -14.15 Pass
3.75 QPSK 1SC47 -51.83 -2.2 -54.03 -40 -14.03 Pass
15 BPSK 1SCO -51.86 -2.2 -54.06 -40 -14.06 Pass
15 BPSK 1SC11 -51.94 -2.2 -54.14 -40 -14.14 Pass
15 QPSK 1SCO -51.87 2.2 -54.07 -40 -14.07 Pass
15 QPSK 1SC11 -52.02 2.2 -54.22 -40 -14.22 Pass
15 QPSK 3SCO0 -51.78 -2.2 -53.98 -40 -13.98 Pass
15 QPSK 3SC9 -51.64 2.2 -53.84 -40 -13.84 Pass
15 QPSK 6SCO0 -51.90 2.2 -54.1 -40 -14.1 Pass
15 QPSK 6SC6 -51.43 -2.2 -53.63 -40 -13.63 Pass
15 QPSK 12SC0 -51.72 2.2 -53.92 -40 -13.92 Pass

B23 M CH 2010MHz Broadband
Measured Measured
(?(Sg) Modulation | SC Setting Co\'}gll:;ted 8??:3 E;EZ ( dBrI_r:;R;I[Hz) A(Iaién)it Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -51.78 -2.2 -53.98 -40 -13.98 Pass
3.75 BPSK 1SC47 -51.71 2.2 -53.91 -40 -13.91 Pass
3.75 QPSK 1SCO -51.79 2.2 -53.99 -40 -13.99 Pass
3.75 QPSK 1SC47 -51.93 2.2 -54.13 -40 -14.13 Pass
15 BPSK 1SCO -51.90 2.2 -54.1 -40 -14.1 Pass
15 BPSK 1SC11 -51.71 2.2 -53.91 -40 -13.91 Pass
15 QPSK 1SCO0 -51.57 2.2 -53.77 -40 -13.77 Pass
15 QPSK 1SC11 -51.82 2.2 -54.02 -40 -14.02 Pass
15 QPSK 3SC0 -51.75 -2.2 -53.95 -40 -13.95 Pass
15 QPSK 3SC9 -51.36 2.2 -53.56 -40 -13.56 Pass
15 QPSK 6SCO0 -51.79 -2.2 -53.99 -40 -13.99 Pass
15 QPSK 6SC6 -51.85 2.2 -54.05 -40 -14.05 Pass
15 QPSK 12SC0 -51.79 -2.2 -53.99 -40 -13.99 Pass
TEL: 886-3-327-3456 Page Number 1 A1-19 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B23 H CH 2019.9MHz Broadband
Measured Measured
(iﬁf) Modulation | SC Setting Co\r}glli(;ted (Gd%':; 5:;2 ( dBrI_r:;:\];l[Hz) A(Iaig)it Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -51.71 -2.2 -53.91 -40 -13.91 Pass
3.75 BPSK 1SC47 -51.62 2.2 -53.82 -40 -13.82 Pass
3.75 QPSK 1SCO -51.79 -2.2 -53.99 -40 -13.99 Pass
3.75 QPSK 1SC47 -51.71 -2.2 -53.91 -40 -13.91 Pass
15 BPSK 1SCO -51.71 2.2 -53.91 -40 -13.91 Pass
15 BPSK 1SC11 -51.84 -2.2 -54.04 -40 -14.04 Pass
15 QPSK 1SCO -52.07 2.2 -54.27 -40 -14.27 Pass
15 QPSK 1SC11 -51.73 2.2 -53.93 -40 -13.93 Pass
15 QPSK 3SCO0 -51.93 2.2 -54.13 -40 -14.13 Pass
15 QPSK 3SC9 -51.64 2.2 -53.84 -40 -13.84 Pass
15 QPSK 6SCO0 -51.74 2.2 -53.94 -40 -13.94 Pass
15 QPSK 6SC6 -51.94 2.2 -54.14 -40 -14.14 Pass
15 QPSK 12SC0 -51.52 2.2 -53.72 -40 -13.72 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B23 L CH 2000.1MHz Discrete

Measured Measured
(IS(CH:E) Modulation | SC Setting Co\r}gllacged (Gd%':; \%ﬁz ( dBI;ri:/nktHz) A(Iaig])it Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.11 -2.2 -61.31 -40 -21.31 Pass
3.75 BPSK 1SC47 -58.66 -2.2 -60.86 -40 -20.86 Pass
3.75 QPSK 1SCO -58.95 -2.2 -61.15 -40 -21.15 Pass
3.75 QPSK 1SC47 -58.95 -2.2 -61.15 -40 -21.15 Pass
15 BPSK 1SCO -58.83 -2.2 -61.03 -40 -21.03 Pass
15 BPSK 1SC11 -58.91 -2.2 -61.11 -40 -21.11 Pass
15 QPSK 1SCO0 -58.94 -2.2 -61.14 -40 -21.14 Pass
15 QPSK 1SC11 -58.87 -2.2 -61.07 -40 -21.07 Pass
15 QPSK 3SCo0 -59.06 -2.2 -61.26 -40 -21.26 Pass
15 QPSK 3SC9 -58.61 -2.2 -60.81 -40 -20.81 Pass
15 QPSK 6SCO0 -59.13 2.2 -61.33 -40 -21.33 Pass
15 QPSK 6SC6 -58.07 -2.2 -60.27 -40 -20.27 Pass
15 QPSK 12SC0 -59.19 2.2 -61.39 -40 -21.39 Pass
B23 M CH 2010MHz Discrete
Measured Measured
(igf) Modulation | SC Setting Co\r}gILlJJ(;ted 8??:3 5;';: ( dBI;rilr/nktHz) A(Iaig;it Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO -58.98 -2.2 -61.18 -40 -21.18 Pass
3.75 BPSK 1SC47 -59.19 -2.2 -61.39 -40 -21.39 Pass
3.75 QPSK 1SCO -58.56 -2.2 -60.76 -40 -20.76 Pass
3.75 QPSK 1SC47 -58.57 -2.2 -60.77 -40 -20.77 Pass
15 BPSK 1SCO -58.41 -2.2 -60.61 -40 -20.61 Pass
15 BPSK 1SC11 -59.03 -2.2 -61.23 -40 -21.23 Pass
15 QPSK 1SCO0 -59.03 -2.2 -61.23 -40 -21.23 Pass
15 QPSK 1SC11 -58.81 -2.2 -61.01 -40 -21.01 Pass
15 QPSK 3SC0 -59.40 -2.2 -61.6 -40 -21.6 Pass
15 QPSK 3SC9 -59.39 2.2 -61.59 -40 -21.59 Pass
15 QPSK 6SCO0 -58.16 -2.2 -60.36 -40 -20.36 Pass
15 QPSK 6SC6 -58.14 2.2 -60.34 -40 -20.34 Pass
15 QPSK 12SC0 -59.05 -2.2 -61.25 -40 -21.25 Pass
TEL: 886-3-327-3456 Page Number 1 A1-21 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B23 H CH 2019.9MHz Discrete
Measured Measured
(ig% Modulation | SC Setting Co\r}glt:f(:ated (Gd%':; 5:;2 ( dBI;ri:?ktHz) A(Iaig])it Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -58.94 -2.2 -61.14 -40 -21.14 Pass
3.75 BPSK 1SC47 -59.16 -2.2 -61.36 -40 -21.36 Pass
3.75 QPSK 1SCO -58.22 -2.2 -60.42 -40 -20.42 Pass
3.75 QPSK 1SC47 -58.76 -2.2 -60.96 -40 -20.96 Pass
15 BPSK 1SCO -58.81 -2.2 -61.01 -40 -21.01 Pass
15 BPSK 1SC11 -58.55 -2.2 -60.75 -40 -20.75 Pass
15 QPSK 1SCO -58.75 -2.2 -60.95 -40 -20.95 Pass
15 QPSK 1SC11 -58.62 -2.2 -60.82 -40 -20.82 Pass
15 QPSK 3SCO -58.54 -2.2 -60.74 -40 -20.74 Pass
15 QPSK 3SC9 -58.82 -2.2 -61.02 -40 -21.02 Pass
15 QPSK 6SCO -58.71 -2.2 -60.91 -40 -20.91 Pass
15 QPSK 6SC6 -58.95 2.2 -61.15 -40 -21.15 Pass
15 QPSK 12SC0 -58.64 2.2 -60.84 -40 -20.84 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be

zoomed in on the frequency with the worst signal, and the RBW will be set to 1 kHz.
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FCC RADIO TEST REPORT

LAB.

Report No. : FG4N0918I

Band 23 SCS 3.75kHz

BPSK

Lowest Channel / 1SC0 Broadband

Lowest Channel / 1SC47 Broadband
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Lowest Channel / 1SCO Discrete

Lowest Channel / 1SC47 Discrete
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Report No. : FG4N0918I

Band 23 SCS 3.75kHz
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Lowest Channel / 1SC47 Broadband
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Report No. : FG4N0918I
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Band 23 SCS 15kHz
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Lowest Channel / 1SCO Discrete
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=

JL

Spectrum
Ref Level 0.00 dém__Offset 12.92 d& Mode Sweep Ref Level 0.00 dm__Offset 12.92 d& Mode Sweep
Limit gheck Limit gheck PAES
Line _§PURIOUS_} INE_ABS Line _§PURIOUS_} INE_ABS PABS
-10 -10
-20 -20
-20 -30
40 40
PURIOUS_ LINE_ABS_ PURIOUS_ LINE_ABS_
R o R oo e 7 ) " N bR 0
-70 -70
80 -80
90 90
Start 1.559 GHz 1701 pts Stop 1.61 GHz Start 1.559 GHz 1701 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW. 1 Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW. | Frequency |___Ppowerabs | ALimit |
1.550 GHz 1.610 GHz 30.000 kHz 1.60777 GHz -58.81 dm -8.81 db 1.550 GHz 1.610 GHz 30.000 kHz 1.56696 GHz -58.55 dm -8.55 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 23 SCS 15kHz

QPSK

Lowest Channel / 1SC0 Broadband

Lowest Channel / 1SC11 Broadband

Spectrum o Spectrum
Ref Level 0.00 d8m  Offset 12.92 d8 Mode Sweep Ref Level 0.00 d8m  Offset 12.92 d8 Mode Sweep
@1 Max @1 Max
Limit Gheck Limit Gheck
Line _$PURIOUS_) INE_ABS. Line _$PURIOUS_) INE_ABS
-20 -20
.30 -30 di
pron PR
| SPURIOUS_LINE PURIOL
-50 dB — — — —— — - 50 di —t— 1 - —
60 -60
-70 =70
-80 -80
-90 90
Start 1.559 GHz 103 pts Stop 1.61 GHz Start 1.559 GHz 103 pts Stop 1.61 GHz
Spurious Emissions Fpurlous Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |
1.559 GHz 1.610 GHz 1.000 MHz 1.57361 GHz -51.87 dém -11.87 8 | [ 1.559 GHz 1.610 GHz 1.000 MHz 159391 GHz -52.02 dém
— _— b
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L

Middle Channel / 1SC0 Broadband

Middle Channel / 1SC11 Broadband

Spectrum o Spectrum
Ref Level 0.00 d&m _ Offset 12,92 d8 Mode Sweep Ref Level 0.00 d&m _ Offset 12,92 d8 Mode Sweep
@1 Max @1 Max
Limit gheck Limit §heck
Line _$PURIOUS_)INE_ABS. Line _$PURIOUS_) INE_ABS.
-20 20 di
-30 di 30 d
46 ci
[ "SPURIOUS_ _LINE_/
-50 dB e e — g —— P S p———, —— — -50 dBm—t— — — — —
60 -60
-70 -70
-80 50
90 90 d
Start 1.559 GHz. 103 pts Stop 1.61 GHz Start 1.559 GHz 103 pts Stop 1.61 GHz
purious Emissions Fpurlnus Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  aiimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.59391 GHz -51.57 dem -11.57.8 | | 1.559 GHz 1.610 GHz 1.000 MHz 1.60034 GHz -51.82 dém -11.82 dB
-— — |
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Highest Channel / 1SC0 Broadband

Highest Channel / 1SC11 Broadband

Spectrum

=)

&

Spectrum
Ref Level 0.00 dBm

Offset 12.92 d& Mode Sweep

Ref Level 0.00 dm _ Offset 12.92 d& Mode Sweep
Limit gheck Limit Gheck
Line _§PURIOUS_} INE_ABS Line _§PURIOUS_} INE_ABS
-10 -10
20d 20d
-0 d -0 d
| SPURIOUS_LINE_ABS_ URIOUS_LINE_ABS_
-50 . —— -50
60 60
70 -70
-80 -80
-90 -90
Start 1.559 GHz 103 pts Stop 1.61 GHz Start 1.559 GHz 103 pts. Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |___Ppowerabs | ALimit | Rangelow | RangeUp | RBW. | Frequency |___Ppowerabs | ALimit |
1.550 GHz 1.610 GHz 1.000 MHz 1.56370 GHz -52.07 dBm -12.07 d& 1.550 GHz 1.610 GHz 1.000 MHz 1.60084 GHz -51.73 dém -11.73 d8
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